
   
 

 
13928743.2  

 
  
 

REQUEST FOR QUALIFICATIONS (RFQ) 
FOR THE 

SILICON VALLEY CLEAN WATER  

CONDITION ASSESSMENT OF EXISTING SVCW ASSETS 

 CIP #9130 

DECEMBER 4, 2025 
 
 

SOQ DUE – JANUARY 15, 2026 
AT 2:00 PM 

at 
Silicon Valley Clean Water 

1400 Radio Road 
Redwood City, California 94065 

(650) 591-7121 
Attention:  Anir Bhagwat, Project Manager 

 



   
 

  



 

 
 

 2 CIP #9130 Condition Assessment RFQ 

Table of Contents 
1 INTRODUCTION ..................................................................................................................................... 4 

1.1 General Introduction ..................................................................................................................... 4 

1.2 RFQ Organization .......................................................................................................................... 4 

1.3 Background ................................................................................................................................... 4 

1.4 Available SVCW Studies and Reports ............................................................................................ 7 

1.5 SVCW Standards ............................................................................................................................ 8 

1.6 RFQ Subject to Revision ................................................................................................................ 8 

2 SVCW’S OBJECTIVES .............................................................................................................................. 8 

2.1 Project Objectives ......................................................................................................................... 8 

3 SCOPE OF WORK ................................................................................................................................... 9 

3.1 Project Scope ................................................................................................................................ 9 

4 OTHER PROJECT INFORMATION ......................................................................................................... 10 

4.1 Project Schedule ......................................................................................................................... 10 

4.2 Coordination with Other Consultants ......................................................................................... 10 

4.3 SVCW Roles and Responsibilities ................................................................................................ 10 

5 PROCUREMENT PROCESS ................................................................................................................... 11 

5.1 General ........................................................................................................................................ 11 

5.2 Agency Contacts and Communications Protocols ...................................................................... 11 

5.3 SOQ Submittals ........................................................................................................................... 11 

5.4 Procurement Process Schedule .................................................................................................. 11 

5.5 Inquiry Period .............................................................................................................................. 12 

5.6 Withdrawal of SOQs .................................................................................................................... 12 

5.7 Addenda ...................................................................................................................................... 12 

5.8 Consultant Licensing Requirements ............................................................................................ 13 

6 SOQ SUBMITTAL REQUIREMENTS....................................................................................................... 13 

6.1 Submittal Deadline and Location ................................................................................................ 13 

6.2 Page Limitations, Required Copies, and Labeling ....................................................................... 13 

6.3 Submission Content and Scoring ................................................................................................ 13 

7 SOQ EVALUATION ............................................................................................................................... 15 



 

 
 

 3 CIP #9130 Condition Assessment RFQ 

7.1 General ........................................................................................................................................ 15 

7.2 Shortlisting of Proposers ............................................................................................................. 15 

8 LIMITATIONS ....................................................................................................................................... 15 

8.1 SVCW Rights ................................................................................................................................ 15 

8.2 SVCW Disclaimers ....................................................................................................................... 16 

8.3 Proprietary and Confidential Information .................................................................................. 17 

8.4 Obligation to Keep Team Intact .................................................................................................. 17 

8.5 Appeal Procedures ...................................................................................................................... 18 

 

 

 

 

 

 

 

 



 

 
 

 4 CIP #9130 Condition Assessment RFQ 

1  INTRODUCTION 

1.1 General Introduction 
Silicon Valley Clean Water (SVCW) is inviting qualified Consulting Engineers experienced in condition 
assessment services of wastewater treatment plant (WWTP), conveyance pipeline, and wastewater 
pump stations to submit a Statement of Qualifications (SOQ) to provide condition assessment services 
for CIP #9130 Condition Assessment Services (Project).  

The purpose of the SOQ is to demonstrate the qualifications of the Proposer to perform the work 
described in this RFQ, in conformance with the requirements of this RFQ. A subsequent RFP will be 
issued to 3 or 4 shortlisted firms, and a Proposal will be requested from those firms only through a 
subsequent RFP (Request for Proposal) process. The Proposal submitted in response to that RFP shall 
demonstrate a specific project approach and scope of services that will meet the RFP requirements. 

The submitted SOQ must conform to the requirements of this RFQ and must be submitted in 
conformance with the deadline and in the manner described herein. 

SVCW will use the results of this Project to guide its Long-Range Facility Plan (LRFP), a subsequent effort 
that is intending to create a capital improvements financing plan for the next 50 years. There is no 
obligation for SVCW to deliver this project, subsequent projects resulting from this effort, or to deliver 
any subsequent projects through the selected consultant for this Project. The approval of a Master 
Services Agreement and task order will be subject to the terms and conditions of the RFP. This RFQ is 
not a tender or an offer.  

1.2 RFQ Organization 
This RFQ consists of the following: 

• Section 1: Introduction 
• Section 2: SVCW’s Objectives 
• Section 3: Scope of Work 
• Section 4: Other Project Information 
• Section 5: Procurement Process 
• Section 6: SOQ Submittal Requirements 
• Section 7: SOQ Evaluation 
• Section 8: Limitations 

The contents of the RFQ Sections take priority over any conflicting statements in the RFQ Attachments. 

1.3 Background 
SVCW operates a tertiary treatment plant that serves over 220,000 people and businesses located in the 
surrounding service area. The plant is permitted under NPDES No. CA0038369 for a raw influent average 
dry weather flow of up to 29 million gallons per day (MGD) and discharges treated effluent to San 
Francisco Bay. The current average dry weather flow is 12 MGD, and the annual daily average flow is 



 

 
 

 5 CIP #9130 Condition Assessment RFQ 

14.3 MGD. The liquid stream includes influent screening and primary sedimentation, followed by a two-
stage biological treatment system, including fixed film reactors and aeration basins, which operate over 
a short sludge age (< 3 days) to reduce TSS and BOD. Secondary effluent is filtered using dual media 
filters and disinfected using sodium hypochlorite in chlorine contact tanks, followed by dechlorination 
using sodium bisulfite. Approximately 97 percent of TSS and BOD are removed. SVCW produces 1.0 to 
1.5 MGD of reclaimed water for use by Redwood City during the dry season, primarily for landscape 
irrigation, and this demand could increase in the future. A simplified treatment process schematic for 
SVCW is shown in Figure 1.  

Figure 1: Simplified Treatment Process Schematic for SVCW WWTP 

 

SVCW recently completed the successful construction and commissioning of the $582 million RESCU 
program – which consisted of multiple progressive design build projects that upgraded its conveyance 
system to use a gravity pipeline, rehabilitated two conveyance pumps stations and constructed new 
Front of Plant facilities for a receiving lift station and wastewater treatment headworks. Figure 2 shows 
an aerial map of current SVCW facilities. 



 

 
 

 6 CIP #9130 Condition Assessment RFQ 

Figure 2: SVCW WWTP and Conveyance System Elements 

 

SVCW is planning its capital improvements over the next 50 years through the development of a 50-year 
Long Range Facility Plan (LRFP). The capital projects included in the LRFP will be developed through 
various parallel but separate efforts, as shown in Figure 3: 

1) Repair and Rehabilitation of existing assets: The WWTP, pump stations, and other conveyance 
elements were originally constructed in the early 1980s. SVCW has completed various capital 
improvements over the years to rehabilitate existing assets and continue operating the plant 
cost-effectively and efficiently to serve its ratepayers. A list of capital improvements conducted 
over the past few years are included in the appendices to this RFQ. Additional improvements 
would be needed to continue meeting the regulatory wastewater discharge requirements over 
the next 50 years. This Project would provide the baseline condition information of existing 
assets to allow determination of needed improvements through the development of the LRFP. 

2) Nutrient Removal Projects: The Regional Water Quality Control Board (RWQCB) recently issued 
new nutrient discharge limits for SVCW effective July 1, 2024. The Third Watershed Nutrient 
Permit sets the dry season TIN average load limit at 3,000 kg/day (interim limit through June 30, 
2034) and 880 kg/day (final limit effective July 1, 2034). SVCW is working on a parallel effort 
(Strategic Treatment Advancement Roadmap or STAR) with Hazen & Sawyer to develop project 



 

 
 

 7 CIP #9130 Condition Assessment RFQ 

alternatives for SVCW to meet these upcoming nutrient limits, and anticipates receiving a final 
report deliverable in October 2026. 

3) Potable Reuse Projects: SVCW is working on the PureWater Peninsula initiative with the San 
Francisco Public Utilities Commission (SFPUC) and other regional partners to implement potable 
reuse in the future. It is anticipated that 8 MGD of denitrified SVCW effluent would be supplied 
to a new PureWater Peninsula advanced water purification facility. A Basis of Design Report 
including capital improvements has been prepared in 2023. 

4) Other needs: SVCW delivers capital projects that are driven by the goals of meeting current and 
upcoming regulatory requirements, energy optimization, and process efficiencies within a 
reasonable payback period.  

Figure 3: Overall Context of Condition Assessment as a part of developing a LRFP 

 

 

1.4 Available SVCW Studies and Reports 
Previous SVCW efforts related to the Project, listed below, are available for download at this URL link. 
Proposers are not obligated to review these documents during the RFQ stage and are not expected to 
do so.  

1. SVCW Plant Record Drawings (Updated Record Drawings, 2011) 

50-yr Long-Range Facility Plan

Repair and Rehab:
Condition Assessment Report

Nutrient Strategy:
Strategic Treatment Advancement Roadmap (STAR)

Potable Reuse:
PureWater Peninsula

Other needs:
New projects

https://www.dropbox.com/scl/fo/5nx3xqwldumwcbefq6tox/AJ_tdwOEuX0IzAU8WmTWCdg?rlkey=2pr5olnp8yyxzicsm54125ipk&st=f9wcf73u&dl=0


 

 
 

 8 CIP #9130 Condition Assessment RFQ 

2. SVCW Single-Line Diagrams 
3. Export of SVCW EIMS listing of equipment assets (November 2025) 
4. Export of SVCW fixed asset inventory spreadsheet (June 2025) 
5. SVCW Pipe Asset Renewal Report (2024, Brown and Caldwell) 

1.5 SVCW Standards 
SVCW has made their Engineering Design Standards available for the Proposer’s information as 
Attachment B. These standards present SVCW’s approved criteria including but not limited to O&M, 
materials, and manufacturers. The design standards are for informational purposes only and are not 
expected to be used for the preparation of the SOQ nor the product of the selected consultant. 

1.6 RFQ Subject to Revision 
This RFQ is subject to revision after the date of issuance via written addenda (Addenda). Addenda issued 
by SVCW will be posted on its website.  Each Proposer is solely responsible for verifying receipt of all 
Addenda prior to submitting its SOQ and shall confirm in its SOQ submittal, that all addenda have been 
received. SVCW assumes no responsibility or liability whatsoever for the distribution of Addenda to 
Proposers. 

2 SVCW’S OBJECTIVES 
SVCW’s objective is to receive quality SOQ submissions from Proposers for the successful 
implementation of this Project.  SVCW will consider the firm or team that demonstrates its ability to 
achieve the below-listed Project objectives.   

2.1 Project Objectives 
SVCW’s objectives for delivery of the Project are as follows (not in priority order): 

The Owner defines “success” as implementing an appropriate balance of the following Success Factors: 

• Purpose: Prepare deliverables that provide baseline information on existing assets to inform the 
upcoming LRFP effort. 

• Cost: Prepare deliverables that meet the goals of the Project at the lowest practical cost. 
• Collaboration: Work collaboratively with SVCW staff and SVCW’s consultants to gather 

necessary information for this Project. 
• Operations and Maintenance: Any information gathering necessary as part of this Project 

should be done while maintaining ongoing treatment operations and meeting regulatory 
requirements, and any major confined space entries should be conducted in the low-flow and 
dry seasons where possible and through close coordination with SVCW O&M staff. 

• Schedule: Prepare deliverables per schedule that guides SVCW’s subsequent LRFP effort. 
• Adherence to SVCW Mission and Strategic Plan: Prepare deliverables that align with SVCW 

priorities of Safety, Regulations, Sustainability, and Innovation. The Strategic Plan can be viewed 
at: https://svcw.org/wp-content/uploads/2024/02/Strategic-Plan-2024-2029.pdf 
 

https://svcw.org/wp-content/uploads/2024/02/Strategic-Plan-2024-2029.pdf


 

 
 

 9 CIP #9130 Condition Assessment RFQ 

3 SCOPE OF WORK 
 
3.1 Project Scope  
The base scope of work is identified below. Proposer must provide a SOQ for the base scope of work.  
During the Proposal phase, Proposer may suggest modifications to the scope of work according to their 
experience with similar projects, should they deem it advantageous for this project. Any modifications of 